ACCESSORY ORIENTATION CHART ITEMP!! PART NO. QTY] DESCRIPTION MATL.GR. | EST.wT. | PAINT [ cobE mEMJo!: PART NO. Ty DESCRIPTION MATL. GR. EST.WT. | PAINT | cope
ELEVATION FROM TOP OF 96 | B | 5286001096 54 | CABLE LADDER BRACKET A36 5 E - 1 | B| BPe258431311 7 | MID PANEL 3/8PL 4RV PLAIN GRS0 771 VE -
APPROVAL REF CONCRETE TO
em | ITEM SERVICE SIZE | pecree RADIUS CENTER OF ACCESSORY. 97 | B | 5286001007 54 | CABLE LADDER BRACKET SHROUD A304 5 N - 2 | B | 5286001002 1| MID PANEL 3/8PL 4RV W/BRKT PCHG GRS0 77 VE -
UNLESS NOTED O 98 | - | ALLTHR1226A36 54 | ALL THREAD 1/2° - 13 UNC X 26" LG HDG A3 1 N - 3 | B 5286001003 1 | MID PANEL 3/8PL 4RV W/30* MANWAY PCHG GRS0 666 VE -
[ ™ 103 [ TANK CONNECTION LOGO STD B SHELL CENTER OF PANEL 99 | 8| 5286001009 12 | W8 X 31# ANTENNA SUPPORT COLUMN A36 54 E - 4 | 8| 5286001004 1 | MID PANEL 3/8PL 4RV W/BRKT PCHG GRS0 77 VE -
“f N2 104 | NAMEPLATE STD = - CENTER OF (N4) MANWAY 100 5 | 8| 5286001005 1| MID PANEL 3/8PL 4RV W/24" MANWAY PCHG GRS0 702 VE -
. N3 |54/55| SHELL MANWAY W/HINGED COVER 24° 2 SHELL 30" ; 101 | - | BTNUTCS022 816 | NUT COVER EXTERIOR COBALT BLUE (RAL 5022) - - N - 6
. N4 [64/65] SHELL MANWAY W/HINGED COVER 30" - SHELL 320" 102 - | manusB 24 | MANUS 75-AM BLACK NSF-61 - - N = 7 | 8| ePe258331311 18 | MID PANEL 3/8PL 3RV PLAIN GRS0 758 VE -
NS 70/71) 150# RFSO DOUBLE FLANGE NOZZLE (AERATION SPRAY; 2 310.91° SHELL 83-011/16” 103 | - | TCLOGO 1_| TANK CONNECTION LOGO - INSTALL ON 5286001042 - - N - 8 | B | 5286001008 2 | MID PANEL 3/8PL 3RV W/BRKT PCHG GR50 758 VE -
180 N6 |72/73]| OVERFLOW ASSEMBLY W/ DOWNPIPE 12" 180° SHELL SEE DETAIL 104 | B | NMPLT5286001 1| NAMEPLATE AND DESIGN NOTES - - N R 9 |8 | 5286001009 2 | MID PANEL 3/8PL 3RV W/BRKT PCHG GR50 758 VE -
PLAN NORTH N7 105 | FULL PERIMETER GUARDRAIL STD 215.8" - DECK 105 | B | GRDF32 1 | FULL PERIMETER GUARDRAIL ASSEMBLY - 992 - R 10
Ne 106 | EXTERIOR LADDER ASSEMBLY W/ REST PLATFORMS SO 2158° SHELL - 106 | B | ELL5286001 1 | EXTERNAL LADDER ASSEMBLY - 2149 - R 11 | B | BP5258331311 18 | MID PANEL 5/16PL 3RV PLAIN GR50 632 VE -
NSA _ |96/97| CABLE LADDER BRACKET (QTY 18) STD 287" SHELL SEE FLAT LAYOUT 107 | B | VAB241 0 | 24" VENT W/INSECT SCREEN ASSY - - - R 12 | B | 5286001012 2 | MID PANEL 5/16PL 3RV W/BRKT PCHG GRS0 632 VE -
ACCESSORY FARDWARE N9B _ |96/97| CABLE LADDER BRACKET (QTY 18) STD 274° SHELL SEE FLAT LAYOUT 108 | C | DS5286001 1 | DECK STRUCTURE ASSEMBLY - 2246 - R 13 | B | 5286001013 2 | MID PANEL 5/16PL 3RV W/BRKT PCHG GR50 632 VE -
LOCATION DESCRIPTION aTY N9C _ |96/97| CABLE LADDER BRACKET (QTY 18) STD 120° SHELL SEE FLAT LAYOUT 103 | D | DECK5286001 1 | DECK ASSEMBLY LAYOUT - 5168 - R 14 | B | BP4358321311 8 | MID PANEL 1/4°PL 3RV PLAIN GR60 506 VE -
243 MANWAY REPAD BOLTS 34 PCFNBOLT 142 - 90_| PIPE SUPPORT BRACKET (QTY 17) > 310.91* SHELL SEE FLAT LAYOUT 110 | B | ACCDETS286001 1 | ACCESSORY DETAIL SHEET P 2 5 R 15 | & | 5286001015 1| MID PANEL 1/47PL 3RV W/BRKT PCHG GRG0 506 VE -
30" MANWAY REPAD BOLTS 34" BOLT 226 ) DLO
'NOZZLE SPOOL BOLTS > PCENBOLT FIELD LOCATE SHOP PUNCHED PANEL 111 | D | HRDOW05286001 1 | HARDWARE SHEET - - = R 16 | B | 5286001016 1 | MID PANEL 1/4°PL 3RV W/BRKT PCHG GR60 506 VE -
PIPE SUPPORT BOLTS SEAMS 18 2 " PC FN BOL FIELDLOCATE 112|C 1 0 | BASE SETTING RING ASSY - - - R 17 | B | 5286001017 1 | MID PANEL 1/4"PL 3RV W/BRKT PCHG GR60 506 VE -
PIPE SUPPORT BOLTS SEAMS 3107 X135
e S FCNToT 113 | - | HaoooQ 1072] WHITE PRIMER (POWDER) - - - - 18
CABLE LADDER BRACKETS 172" PC FN BOL 108 114 | - | QHo007 581| COBALT BLUE RAL#5022 TOP COAT (POWDER) - - - - 19 | B | BP4258221311 18 | MID PANEL 1/4"PL 2RV PLAIN GRS0 496 VE e
| ANTENNASUPPORTCOLUMNS | 172" X 1 172" PC FNBOL 144 115 | - | TUEGAO11/5 4 | PRIMER BASE TOUCH UP - - - - 20 | B | 5286001020 2 | MID PANEL 1/4"PL 2RV W/BRKT PCHG GRS0 496 VE -
ACCESSORY WASHZRS 172" FLAT WASHER 742 £
FRcCESsoRYNOTS TN 7 116 | - | TUEGA247/1 4 | PRIMER CATALYST TOUCH UP - - - - 21 | B | 5286001021 2 | MID PANEL 1/4"PL 2RV W/BRKT PCHG GRS0 496 VE =
NUT COVERS (COBALT BLUE) 172" NUT COVER 722 117 - | TUN22Q 14 | COBALT BLUE RAL#5022 TOP COAT BASE TOUCH UP - - - - 22 | B | BP33se221311 9 | MID PANEL 3/16°PL 2RV PLAIN GR60 372 VE B
ACCESSORY SEALANT MANUS (TUBES) 7 118 | - | TUB7OHS 14 | TOP COAT CATALYST TOUCH UP - - - - 23 | B | 5286001023 1 | MID PANEL 3/16°PL 2RV W/BRKT PCHG GR60 372 VE =
EALAN NI
MTORE ban0s TUsky 18 119 | - | PNTBRH12 72 | PAINT BRUSH 172* - - - - 24 | B | 5286001024 1| MID PANEL 3/16°PL 2RV W/BRKT PCHG GR60 372 VE -
120 | B | 5286001120 13 | INTERIOR 8" PIPE BRACKET A6 14 z - 25 | B | BP3258221311 17 | MID PANEL 3/16°PL 2RV PLAIN GR50 372 VE -
TYP (18) TYP (18) P éée) 121 | B | KBA05286001 1_| 8" PIPE SUPPORT KNEE BRACE ASSY A3 116 - R 26 | B | 5286001026 2 | MID PANEL 3/16°PL 2RV W/BRKT PCHG GR50 72 VE -
ng:ff. Pg ;:7545. @ Pg 1205' 27 | B | 5285001027 1 | MID PANEL 3/16°PL 2RV W/BRKT PCHG GR50 372 VE z
FULL "
0 @ PR @ @ ROLL PANELS TO 328 3/16° 1.0. 28 | B | 5286001028 2 | MID PANEL 3/16°PL 2RV W/BRKT PCHG GR50 372 VE
@ @ @ GUARDRAIL 8 /~LADDER CIL @ 29 | B[ BPB158221311 9 | MID PANEL 8GA 2RV PLAIN GR40 325 VE -
30 | B | 5285001030 1_| MID PANEL 8GA 2RV W/BRKT PCHG GR40 325 VE -
@ @ 270 @ l NS ANOVE Conra R 31 |8 528600103 1 | MID PANEL 8GA 2RV W/BRKT PCHG GR40 325 VE
. 1 E
32727°  31091° 2983557 | =Ter 225,001 195. 64 130.91° 3273 NUTS ASOVE CONCRETE
l @ 98 — 32 | B | BPC158211311 9 | MID PANEL 9GA 2RV PLAIN GRA40 296 VE -
11SPCS FILL NUT COVERS HAI
TS VEANGLE l @ i | 287" @ . l | ANNTENNA SUPPORT FULL OF SEALANT BEFORE —— 33 | B | 5286001033 1 | MID PANEL SGA 2RV W/BRKT PCHG GR40 296 VE =
E,A,UCE | 1 1 | / COLUMN TYP. (12) PLCS INSTALLING S BN 34 | B | 5286001034 1 | MID PANEL SGA 2RV W/BRKT PCHG GR40 296 VE -
SEAM 17 . = = ' _..T#(ZL 35 | B | BP2156211311 18 | MID PANEL 10GA 2RV PLAIN GR40 267 VE -
H H HABES - - B - - - - - T 36 | B [ 5285001036 2 | MID PANEL 10GA 2RV W/BRKT PCHG GR40 267 VE -
| +—-i-4 TRPARE ;YP 8) by iom i 37 | B | 5286001037 2 | MID PANEL 10GA 2RV W/BRKT PCHG GR40 267 VE =
: . i @@ LACE 38 | B | BP2158111311 8 | MID PANEL 10GA 1RV PLAIN GRA0 261 E | -
SEAM 16 ! 1 K ]
= T I I —1-—- e =g 39 | B | 5286001039 1| MID PANEL 10GA 1RV W/BRKT PCHG GR40 261 VE -
| 1 —— _L, [I . TYP (a) 40 | B | 5286001040 1_| MID PANEL 10GA 1RV W/BRKT PCHG GR40 261 VE 5
! l | I I ! ) PLA 41 | B | 5286001041 1| MID PANEL 10GA 1RV W/BRKT PCHG GR40 261 VE -
SEAM 15, ! - 1 1 _L 42 | B | 5286001042 8 | MID PANEL 10GA 1RV W/COLUMN PCHG GR40 261 VE -
' | [ 1 VP @) 43 | B | 5286001043 1 | MID PANEL 10GA 1RV W/MISC PCHG GR40 261 VE -
l 16 SPCS | I I 15 __ @PL_AEE 44 | B | 5286001044 1| MID PANEL 10GA 1RV W/MISC PCHG GR40 256 VE -
SEAM14 H 1 ks 45 | B | 5286001045 1| MID PANEL 10GA 1RV WIMISC PCHG, GR40 261 VE -
t+
| y | +H : :
TYP (17) TYP (13, TYP (8 N
1 PLAéES) () 1 @ HE] puc(es) | ‘—@mLE)s— 47 | B | 5286001047 7 | TOP PANEL 10GA 1RV W/MISC PCHG sR:s 58 VE
SEAM 13 i 310910 | 1 11 \ @180 | 48 | B 5286001048 1_| TOP PANEL 10GA 1RV WMISC PCHG GR: 58 VE -
| T | Il i 'T' 49 | B | 5286001049 1_| TOP PANEL 10GA 1RV W/MISC PCHG GR40 58 VE -
' ! =t ] TYP (9 50 | B | 5286001050 1 | TOP PANEL 10GA 1RV W/MISC PCHG GR40 58 VE -
I I | @ I 1 W 51 | B | 5286001051 1 | TOP PANEL 10GA 1RV W/MISC PCHG GR40 58 VE -
SEAM 12
1 ks ] 'l u ' 52
I + M . TYP (9) 53
H ] PLA 54 | B | sM243234475 1_| BOLT-ON SHELL MANWAY 24° DIA 4RV GR.70 256 VE -
SEAMW gt - , 1 | ! 55 | B | MWCT75024 1| MANWAY COVER 3/4°PL 24" DIA A6 185 VE .
I T I l [] . 56 | B | MwGSKTE2428 1 | MANWAY GASKET 24" EPDM 1 N -
1 - 1 @ 1 PLACES 57 | - | BLTHGO7502750 29 | 3/4" X 2 3/4" HX HD BOLT HDG A325 s N s
seamo | | l | I 1 @ 58 | - | BLTHG0750300 45 | 3/4° X 3" HX HD BOLT HDG A325 - N -
! ' I I : h 59 | - | wsHFG0750 77 | 3/4" FLAT WASHER HDG F436 - N =
1
I ——@% £ 60 | - | NUTHGO0750 77 | 314" HEX NUT HDG A325 S N B
I | g 61 | - | BLTHG05008500 1 | 1/2°X 8 172" HX HD BOLT HDG GRS - N -
SEAM 9 5 o
X 1 1 - 2 A— 62 | - | WSHFG0500 149 1/2" FLAT WASHER HDG SAE. - N -
| -l— -H I @TYP (9% § 63 | - | NUTHGOS00 123 1/2” HEX NUT HDG GRS - N -
5 1 i 1 @ 1 H rAGE o 64 | B | SM303234476 1_| BOLT-ON SHELL MANWAY 30° DIA 4RV GR70 422 \E -
EAM 8 £
| T i i i & 5 65 | B | Mwcers30 1| MANWAY COVER 7/8°PL 30° DIA A3 301 VE =
I 1 T 2 66 | B | 70084008 1 | MANWAY GASKET 30" EPDM 1 N -
H — i oL 8
I 1 l l | PLACES 67 | - | BLTHG07503250 4 | 3/4"X 3 1/4" HX HD BOLT HDG A325 - N -
SEAMT | . T T i _L 68 | - | BLTHG05001000 1 | 172 X 10° HX HD BOLT HDG GRS - N -
! ! 1 ! 69
TYP (9)
| HH I I PLA 70 | B | BNR15002 1 | 2" 150# RFSO FLANGED NOZZLE A304 10 VE -
SEAM 6 \ 4 ' )0 n H 71 | 8| BNR15002 1 | 2" 150# RFSO FLANGED NOZZLE A304 10 [ -
I T = I:[ | 72 | B | 5286001072 1 | 12" WIER ELBOW ASSEMBLY A53-GRB 170 1 -
1 . . ] ;‘;I: ‘: 73 | B | BNS12R2310 1 | 12" OVERFLOW SPOOL 6 LG. AS3-GRB 36 VE N
1 @ 1 1 1
= . F 166 E -
SEANS | | | 11 1 G A 74 | B | FTi210058 1 | 12" UPPER OVERFLOW ASSEMBLY A53-GRB E
| ] I [T T | 75 | B | FM1210116 7_| 12" MID OVERFLOW ASSEMBLY AS53-GRB 257 E -
' L 1 1 @ TYP (9) 76 | 8| 5286001076 1 | LOWER OVERFLOW ASSEMBLY AS53 GRB 337 E -
EAM l I @ 1 l PLACES 77 | B | EGSF1200 11 [ 12" SPOOL GASKET EPDM 1 N -
-SEAMs T e T T v T 78 | - | 5286001078 1_| 14 172" 0.0. SS SCREEN (172" MESH) 55304 - N -
I P @ 79 | B | SF1200 1 | 12" SPOOL FLANGE 1/4'PL A% 12 E -
1 @ \ @PLAEE% 80 | - | BLTSQJS105001500 264| BOLT 1/2° X 1 1/2° SQ HD JS1000 GR8 s N -
SEAM 3 ! 4 ! HEH | ! /25— 81 | - [ BLTFUsC105001500 387 | 172" X 1 1/2° PC FN JS 1000 BOLT GR8 - N -
Ta I I l 8 /251 82 | - | BLTFISC105001750 450| 1/2° X 1 3/4” PC FN JS 1000 BOLT GR8 - N -
< S TYP (9
| [ o e H L& H 3 /2x— 83 | - | sLTFISC 19 | 172* X 2" PC FN JS 1000 BOLT GR8 - N -
SEAM2 | l < [ I | | 32 | /251 8 | - | WsHFJS10500F436 [1120] 1/2° FLAT WASHER JS1000 F436 - N -
' TIE ' T B > ' /2| 85 | - | NuTHIS10500 1120] 172" HEX NUT JS1000 GRS - N -
I I n I I :::cgs 86 | B | KBAS286001-01 3 | 12" PIPE SUPPORT KNEE BRACE ASSY A6 86 - -
SEAN L m 87 | B | PsBCi2 13 | EXTERIOR 12" PIPE BRACKET A3 9 z -
T = 88 | - | uBLTPG1275 13 | U-BOLT W/NUTS FOR 12" PIPE GALV - - N -
Vs I [T I __+ @ I @ TP (T 89 | - | WSHFG0875 29 | 7/8" FLAT WASHER HDG F436 - N -
: 1 ! E 1 i | FACE 90 | B | PSBCO2 17 | EXTERIOR 2° PIPE BRACKET A36 7 z -
} ] 4 : } 91 | - | uBLTPG2375 17 | U-BOLT WINUTS FOR 2* PIPE GALV - - N -
7 | | ] 1 1 L -
z : - | wshFGoaz 7 | 3/8" FLAT WASHER HD! - E N -
SPACES i 5 s K f\ H & I ) i |\ 92 5 3 G
274 I MANWAY CENTERED IN PANEL. I 120 I MANWAY CENTERED IN PANEL. 3
PANEL IS SHOP PUNCHED AND PANEL IS SHOP PUNCHED AND 32-8 316" TANKLD. ég— 94 | - | UBLTPG8625 13 | U-BOLT W/NUTS FOR 8" PIPE GALV - - N -
o 270° @ FIELD LOCATED AS REQUIRED. 180° 90° @ FIELD LOCATED AS REQUIRED. m
() (s5) ELEVATION VIEW
FLAT LAYOUT
EXTERIOR VIEW
TOTAL WT: 108,178 [PARENT: — [ PEORUATION o T DOGUMENT 1 CUSTOMER NAME: | FSRC CERTIFIED: APPROVED FOR CONSTRUCTION
DO NOT SCALE™ TOLERANCES UNLESS OTHERWISE NOTED —____Jusracruren avon s arrtes. wof ! AN K WA AssewLy DrawNG oo T o I JoB | 001
IRAWING IN INCHES ANGULAR DEVIATION PERMISSIBLE DEVIATION NOMINAL LENGTH IN INCHES X, 1 EMNAY 2 | ADOED 8" BRACKETS 121172015 CAS J88 i ks » 5. OB
o it i e e G N N s i o[ —ou | PROJECT NAME: | BURNT CHIMNEY WATER B e
E 3! 316" |eonesseo waren ¢ o - i sy [0 | Revesep roR ameaTion pazots | owu s z
@ PROJECTION [HOLE T0 HOLE TOLERANCE] 1/32" TTET Jimmactontn o o O T N ) Rev DATE esv] PROJECT LOCATION: | WIRTZ, VA ] D WG #| BCL0321035286001




